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Dear  Sir,

Test Report

Intertek Testing Services Ltd., Shanghai

Plant 5, No. 6958 Daye Road, Fengxian District, Shanghai, China

Tel: 021-61136116      Fax: 021-61189921

Website: www.intertek.com
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This test report represents the results of our evaluation of the above referenced product(s) to the

requirements contained in the following standards:

TEST METHODS AND STANDARDS

Refer to the next following Pages.

SPECIFICATIONMODELSAMPLE ID

Issue Date:

Applicant: NEW OZ TIMBER FLOORING

S180803003SHF.001 1600*180*8.0mm /

Applicant Address: 2/262 PARRAMATTA ROAD GRANVILLE, 2142 NSW AUSTRALIA
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Note:

1. Estimated LOD：< 1% asbestos

2. The estimated LOD is quoted hereby, because of the detection limit for visual estimation is a function

of the quantity of sample analyzed, the nature of matrix interference, sample preparation, and the fiber

size and distribution.

Anthophyllite 77536-67-5 Negative

Chrysotile 12001-29-5 Negative

Crocidolite 12001-28-4 Negative

Tremolite 77536-68-6 Negative

Actinolite 77536-66-4 Negative

Amosite 12172-73-5 Negative

 Test Items, Method and Results：

Test Item: Asbestos content

Test Method: As per test method NIOSH 9002:1994, Asbestos qualitative test was determined by

microscopic examination method.

Analyte CAS No. Test Result

180803003SHF-BP-1

Test Report

Issue Date: 2018/8/14 Intertek Report No. 
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Intertek Report No. 180803003SHF-BP-1

First issue Grace Wang Flora Fan

Revision:

AUTHOR REVIEWERNO.

180803003SHF-BP-1

DATE CHANGES

Issue Date: 2018/8/14

Title: Reviewer Title: Project Engineer

2018/8/14

APPENDIX: SAMPLE RECEIVED PHOTO

Name: Name:Flora Fan Grace Wang

REPORT AUTHORIZED

When signed with physical or electronic signature, the contents of this report have been prepared and

approved per Intertek's quality process in accordance with ISO 17025.
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